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Table 1. The comparison on the shear bond strength of the variouskind of plated metals.

I:;::ie:inetals Specimen number | Average strength | Duncan & t test | S N .K . test Increasing rate,

Al 15 3.69 kg /nn® A A 89 %

Ni 14 3.10 B B 59 %

In 15 2.64 C BC 35 %

Cr 15 2.62 C BC 34 %

Ti 15 2.62 C BC 3%
Degudent H. 10 2.42 c CD 24 %

Sn 13 2,36 CcD CD 20 %
Veraband* 16 1.95 D D 0%
+ refergr'lce specimen Significant level 0,05.

2. degassing 2| ST HO MER40| HE}

Table 2. Energy-dispersive analysis of X-rays of the metallic element changes of the dental alloy surface of the

0.3y sputtered metallic thin films.

sputtered thin
I films Verabond Al Ni In Cr Ti Sn
element
degassing 0 10min 30min | 0 10 0 10] © 10 0 10 0 10 0 10
( minute )
Al 3 14 9 1 2 2 5 1
Mo 6 6 5 5 4 5 5 5 5 3
Cr 12 13 13 1 11 {10 11 11 12 21 21 11 14 10 12
Ni 78 76 76 68 73 {83 80 | 68 70 71 70 76 71 62 68
In 12 9
Ti
Sn 2 3
20 11
(Wt %)
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Effects of Nonprecious Metallic Oxide on the Chemic
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Between Dental Alloy and Porcelain
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A study on the shear bonding strength between dental alloy and porcelain according to various kidns of
sputtered metallic thin films was established by Instron universal testing machine, and the change of the ele-
mental weight % at the surface of dental alloy was studied by E.D.S.

The kind of metallic thin films were Al, Ni, In, Cr. Ti and Sn with 0.3um thickness. The dental alloys
were Verabond made by Aalba Dent. Co. and Degudent H manufactured by Degussa Co. The control groups
were Verabond and Degudent H.

The obtained results were as follows;

sputtered sample.
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The shear bonding strength of Al plated sample was the strongest of all.

The shear bonding strength of Ni plated sample was stronger than that of Degudent H, Sn plated samples. -
The shear bonding strength of Verabond was weaker than that of Al, Ni, In, Cr, plated samples,

After degassing, it is more weight % of Ni at the alloy surface of the Ni sputtered specimen than the Sn



